Parts Breakdown

Model MG-CN-0022-E 21634




Parts Breakdown

Model MG-CN-0022-E 21634

Item
No.

31592
31593
31594

11078

31596
31597
31598
31599

31600
31559
31601
31602
31603

31604
31605
31606
31607
31608
31609

Description

Screw Cap for 21634
Cutting Plate 6mm for 21634
Cutting Plate 8mm for 21634

ES Machine Knife Stainless Steel #22 for
21634

Hopper Plate for 21634

Food Pusher for 21634

Socket Head Cap Screw M5x25 for 21634
Spring Washer 5 for 21634

Washer 5 for 21634

Locking Knob for 21634

Stainless Steel Washer 22x14.2x0.8 for
21634

Twofoldgang Bevel Wheel for 21634
Stainless Steel Cover for 21634

Motor Assembly for 21634

Back Cover for 21634

Socket Head Cap Screw M4x8 for 21634
Supply Cord for 21634

Supply Cord Back Up Ring for 21634
Nickel Plating Screw M4x6 for 21634

Position

Item
No.

31610
31611
31612

31613

31614
31615
31616
31617

31618
31619
31620
31621
31622

31623
31624
31625
31626
31627
31628

Description

Overcurrent Protection Fuse for 21634
Bolt M3x10 for 21634
Switch Knob for 21634

Sunk Self Tapping Screw PT4x8 for 21634

Bolt M4x16 for 21634
Switch Key Sets for 21634
Switch for 21634

Base Seat for 21634

Washer 8 for 21634

Spring Washer 8 for 21634

Socket Head Cap Screw M8x25 for 21634
Supply Cord Holder for 21634

Washer 4x0.8 for 21634

Spring Washer 4 for 21634

Bolt M4x10 for 21634

Socket Head Cap Screw M4x8 for 21634
Bolt M4x8 for 21634

Base Board for 21634

Nut for 21634

Position

20
21
22

23

%
2
2
27

28

29

30

31

32

33
34
35
36
37
38

Item
No.

31629
31630
31631

31632

31633
31560
31634
31635

31639
31640
31641
31642
31643

31644
31645
31646
31647
31648
31649

Description

Capacitor Holder 39 for 21634
Capacitor Holder 42 for 21634
Running Capacitor for 21634

Starting Capacitor for 21634

Washer 4x1.2 for 21634

Rubber Underlay for 21634

Bolt M4x12 for 21634

Feed Screw Assembly for 21634

Transmission Case Cover Assembly
for 21634

Transmission Case Cover for 21634
Square Hole Shaft for 21634

Seal Ring B30x40x7 for 21634

Both Sides Sealed Bearing 6203-2RZ
for 21634

Antiextrusion Ring for 21634
Pin 3x11 for 21634

Big Bevel Wheel for 21634
Pin 3x15 for 21634

Small Bevel Wheel for 21634
Head Assembly for 21634

Position

39
40
41

42

43
4
45
100

200

201

202

203

204

205
206
207
208
209
300



